

## Test Report

No. SH9135011/CHEM

Date: Jul. 15, 2009

Page 1 of 2

NEOFLAM INC.  
5TH FLOOR, #880-10, HWAGOK-DONG, GANGSEO-GU, SEOUL, KOREA

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Name : NEOFLAM COOKWARE WITH ECOLON COATING (CERAMIC COATING)  
SGS Ref No. : SHD002917785

Sample Receiving Date : Jul.10, 2009  
Testing Period : Jul.10-15, 2009

Test Requested : To determine the leachable Lead and Cadmium contents from internal surface in accordance with the American Food and Drug Administration (FDA) Compliance Policy Guides 7117.07 (May 2005) and 7117.06 (May 2005).

Test Method : 1) With reference to AOAC 16th Ed. (2000) Section 973.32, Lead and Cadmium in Ceramic ware.

Test Results : See attached sheets

Signed for and on behalf of  
SGS-CSTC Chemical Laboratory



---

Sandy Hao  
Lab Manager

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company.

## Test Report

No. SH9135011/CHEM

Date: Jul. 15, 2009

Page 2 of 2

Test Results :

1)

Internal Surface (Large Hollowware)

PASS

Metal cookware with black ceramic	Depth (mm)	Diameter (mm)	Extract Volume (mL)	Lead ( $\mu\text{g/mL}$ )	Cadmium ( $\mu\text{g/mL}$ )
1	91	307	4784	< 0.05	< 0.01
2	91	307	4784	< 0.05	< 0.01
3	91	307	4784	< 0.05	< 0.01
4	91	307	4784	< 0.05	< 0.01
5	91	307	4784	< 0.05	< 0.01
6	91	307	4784	< 0.05	< 0.01
Average :				< 0.05	< 0.01
FDA (Any one of six) :				1.0	0.25

- Note :
1. < = less than
  2.  $\mu\text{g/mL}$  = microgram per millilitre
  3. Results were analysed directly by Atomic Absorption Spectrometry.

Sample photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company.

